SABRE

GB

mi|-{lo||™

PARTS LIST
LISTE DE PIECES
TEILELISTE

ELENCO DELLE PARTI

LISTA DE PIEZAS

35

UT10756

Printed in U.S.A.
Imprimeé aux. E.-U.
Gedruckt in U.S.A.

Stampato negli Stati Uniti
Impreso en EE. UU.
P/N 18903-A




07459 Sveerd
7253 Keede

N PN D Q N PN D Q
1 ® A-07625 ENGINE HOUSING KIT 12 94065 SCREW- Pan, plastite 2
2 95615 TAPE 2 (#10-16 X 3/4")

3 02493 LOCK- Trigger 1 13 02501 ROD- Throttle 1
4 02492-A | TRIGGER 1 14 A-02482 LEAD- w/Flag Term. 1
5 82526 SCREW- Pan, plastite(#6 X 3/4") 4 15 A-02484 LEAD- w/Ring Term. 1
6 02765 SHIELD- Muffler 1 16 02497 SWITCH 1
8a 03795 SHIELD- Muffler 1 17 82538 SCREW- Torx, taptite 4
7 02495 COVER- Handie 1 (10-24 X 3/4")
8 07563 SHIELD- Muffler 1 18 04440 PLATE- Guide Bar 1
9 95212 STOP- Chain 1 19 69309-A WASHER- Flat 1
10 82563 | SCREW- Torx, plastite 1 20 81065-2 NUT- Hex 1
(#10 X 3/4") 21 02481-A COVER-AIR Filter 1
11 81010 | NUT- Hex (10 X 32) 4
Assembly No. Part No. Qty.
Enser:!bles Ne Piece N° Quantité
Bausatze —E Nr. | N Teil Nr. PN  DESCRIPTION | D Menge [—Q
Cowplessn Ne Pezzo N° Quantita
Conjuntos No. No. de pieza Cantidad

2 ©1995 HD


Kim Wogelius
07459 Sværd

Kim Wogelius
7253 Kæde


N PN D Q N PN D Q
1 ® A-02084 STARTER HOUSING 1 07454-99 | TUBING- Rubber (10 Ft. Length) 1
2 69443 FILTER 1 14 A-01372-A | PRIMER & CAP 1
3 A-97908 SPRING & CONTAINER 1 15 | [® a-o7s54 OlL TANK 1
4 97899-01 | ROPE- Starter (45" 1 16 A-68593 FINDER- Oil 1

98052-A | ROPE- Starter (250 Ft. Reel) 1 17 07454-32 |  TUBING- Rubber (8") 1
5 97768-B | PULLEY- Starter 1 18 07454-20 | TUBING- Rubber (5%) 1
6 94062 WASHER- Retaining 1 19 A-07508 FITTING- Vent 1
7 82563 SCREW- Torx (#10 X 3/4") 5 20 96841 VALVE- Check 1
8 02264 GRIP- Starter 1 21| | A-97359-A OIL CAP 1
9 ® A-06272 FUEL TANK 1 22 07540 HANDLE BAR 1

10 49422 FILTER- Fuel 1 23 94065 SCREW- Pan, plastite 1

11 07454-22 |  LINE- Fuel (5 1/2%) 1 (#10-16 X 3/4")

12 98819 VALVE- Duck Bill 1 24 82615 SCREW- Plastite (#12-18 X 1 1/2 | 1

13 07454-25 |  TUBING- Return (6 1/4") 1




PRESSURE PULSE LINE
FROM CARBURETOR
BRASS ELBOWTO
DUCK BILL IN OIL TANK.
5" LONG.

07454-20

—[ FUEL INLET LINE l
FROM OiL PICK-UP | FROM PICK-UP

PRIMER INLET LINE

| 07454-22
I

TO CHECK VALVE TO FITTING ON I FROM CARBURETOR
FITTING. 8" OVERALL | BOTTOMOF | FITTING UNDER
LENGTH WITH CARBURETOR. ADJUSTING SCREWS
33/4*OUTOF TANK. | 51/2" LONG | ;‘?/ig:_ngz& F‘:HISG.
07454-32 OVERALL WITH
1 3/4* OUT OF I 2 1/2" OUT OF TANK.
| TANk. [ 07454-25

N PN D Q
1 93480 SCREW-Machine Hex Sems (#8-32 X 3/4*)] 1
2 A-02459 MUFFLER 1
3 02458 SCREEN- Spark Arrestor 1
4 02500 FILTER- Air 1
5 00167 SCREW- Thread Forming 2
6 02491-A BOX- Air Filter 1
7 A-01373-A CARBURETOR (Zama) 1
8 02488 GASKET- Carburetor 1
9{ 82589 SCREW- Plastite, (10-14 X 1%) 2
10} | ® A-02499 HEAT DAM 1
11 05983 REED 1
12 03205 STOP- Reed 1
13 ] L 82408 SCREW- Hex Taptite (4-40 X 3/8") 2
14 02453 GASKET- Intake Manifold 1-
15| 82540 SCREW- Thread Forming (8-32 X 1%) 2
16 ® 94711-CS MODULE- Ignition 1
17 | [__A-33035 TERMINAL 1
18 79252 SPARK PLUG (Champion RDJ7Y) 1
19| _ A-97921-A CLUTCH KIT 1
20 ® A-95653-E SPROCKET & DRUM 1
21 70277 BEARING 1
22 81229-A NUT- Rotor (5/16-24) 2
23 95299 WASHER- Thrust 2
24| —__ 69254-2 PIN-Adjusting 1
25 ® A-00440 SCREW & E-RING KIT 1
26 | L 93574 E-RING 1
27 A-04158 ROTOR & STARTER PAWL 1
28 84065 WASHER- (5/16") 1




Assembly
Ensembles
Bausétze
Complessi
Conjuntos

No.

No
Nr.
No

No.

N PN D Q
1 02639 SAW DUST SHIELD 1
2 933932 SCREW- Tapping (#6-32 x 5/16") 1
3 70763 PIN- Roll (5/32 x 1 1/8") 2

_ (Brake Model Only)
® A-01105-A SHORT BLOCK 1

4 A- 04330 PISTON & PIN ASSY. 1
5 02485-5 CYLINDER 1
8 93165 RING- Piston 1
7 07025 SEAL- Shaft 2
8 12530 BEARING- Needie 2
e] 82567 SCREW- Torx Pan Hd. (10-24 x 1 1/8") | 4
10 69195 BOLT- Guide Bar 1
11 07510 VALVE- Check 1
12 A- 04602 CRANKSHAFT- Rod and Bearing 1
13 . 03962 WASHER- Thrust 2
14 07454-32 TUBING- Rubber (Oil Line) (8") 1

07454-99 TUBING- Rubber (Qil Line) (10 Ft. Length) | 1
15 02035 BEARING- Wrist Pin 1
Part No. Qty.
Piece N° Quantité
Teil Nr. | —PN  DESCRIPTION |—- D Menge |[—aQ
Pezzo N° Quantita
No. de pieza Cantidad




N PN D Q
1 88043 SCREW- Hex Hd. w/Washer (8-32 X 1/2") 2
2 02635 CLIP- Retaining 1
3 81124-A NUT- Hex, Jam 1
4 70636 POST- Chain Brake 1
5 70837-C BAND- Brake 1
6 82538 SCREW- Thread Form (10-24 x 3/4") 1
7 ® A\-07624 HANDGUARD & LEVER 1
8 07566 DECAL- Safety 1
9 JA-46138-3 PIN- Roll (3/18 X 1) 1
10 95395-A PIN- Roll 1
11 82367 SCREW- Drive 1
12 82166 SCREW- Machine, Pan Hd. (10-32 X 1/2") 1
13 70632 WASHER- Flat 1
14 02637 NUT- Weld 1
15 JA-46136-1 PIN- Roll 1
16 07567 WEIGHT- Handle 1
17 A-70767 PIVOT- Link 1
18 84008 WASHER- Fiat (#10) 1

No.

No
Nr.
No

No.

Assembly |
Ensembles

Bausatze
Complessi

Conjuntos

DESCRIPTION ‘__ D

S0

Part No.

Piece N°
Teil Nr.
Pezzo N°

No. de pieza

Qty.

Quantité

PN

Menge |—Q

Quantita






